
UTILITY ASSESSMENT PACKAGE 

 

Northeast Connector Expressway – Phase 1 

From Cyrils Drive to Nova Road (CR 532) 

Project Development and Environment Study 

 

 

 

 

Central Florida Expressway Authority 

 

 

 

CFX Project No.: 599-228 

Contract No.: 001546 

 

 

 

August 2021   



  

Utility Assessment Package for NE Connector PD&E Study 2 

CFX Project No. 599-228 

Table of Contents 

Project Description........................................................................................................................................ 4 

Purpose of Utility Assessment Package ........................................................................................................ 6 
[...]
permitted domestic wastewater facilities and their associated effluent disposal methods to meet 
more stringent nutrient effluent limits. New or renewed wastewater facility permits within the Lake 
Okeechobee BMAP area must require at least quarterly sampling of the effluent discharge, at the 
point of discharge, for total nitrogen (TN) and total phosphorus (TP). Quarterly reporting of 
sampling results shall be included in the facilities’ monthly discharge monitoring reports (DMRs) 
submitted to FDEP. The TN and TP effluent limits, as described in the 2020 Lake Okeechobee 
BMAP, are presented in Table 3-2. 

Table 3-2. Lake Okeechobee BMAP Effluent Limits 

Permitted 
Capacity 

Direct Surface 
Discharge 

Rapid-Rate Land 
Application 

All Other Disposal Methods, 
Including Reuse 

≥ 0.50 MGD 
TN = 3 mg/L 
TP = 1 mg/L 

TN = 3 mg/L 
TP = 1 mg/L 

TN = 10 mg/L 
TP = 6 mg/L 

The Phase I Sunbridge WRF will utilize public access reuse for effluent disposal (further discussed 
in Section 6.1). As a result, the facility will be required to meet the TN limit (≤ 10.0 mg/L) and 
TP limit (≤ 6.0 mg/L) listed under the “All Other Disposal Methods, Including Reuse” column in 
Table 3-2 above. 

3.4 Staffing Requirements 

General classification and staffing requirements of a domestic WRF are defined under Chapter 62-
699.310, FAC. The Phase I Sunbridge WRF is classified as a Category I, Class B facility which is 
defined as an activated sludge treatment plant required to meet permit limits for total nitrogen and 
total phosphorus, with or without filtration, at a permitted capacity of 0.5 MGD up to 3.0 MGD. 
The facility shall be staffed by a Class C, or higher operator for 16 hours per week, 7 days per 
week. The lead chief operator must be Class B, or higher. 

More stringent staffing requirements for a water reclamation facility providing public access reuse 
and/or land application systems are defined in Chapter 62-610.462(2), FAC. Under this rule, the 
facility shall be staffed by a Class C, or higher operator for 24 hours per day, 7 days per week. The 
lead chief operator shall be a minimum Class B, or higher if required by Chapter 62-699, FAC. 

TWA will be staffing and operating the WRF and reuse system. Facility operations will be 
monitored via TWA’s SCADA system at the South Bermuda WRF, 24 hours a day, 7 days a week. 
TWA proposed staffing the Sunbridge WRF with a Class C or higher operator for 16 hours a day, 
7 days a week, and the lead operator will be a Class B operator or higher. TWA will have stand-
by operators on-call to address any issues that develop at the Sunbridge WRF. 

 



Sunbridge WRF Phase I 
Preliminary Design Report  Wastewater Flows and Characteristics 

4-1 

4.0 WASTEWATER FLOWS AND CHARACTERISTICS 

4.1 Influent Wastewater Flows 

The Sunbridge WRF is to provide an initial capacity of 1.00 MGD on an average daily flow (ADF) 
basis with proposed phased expansions to 3.50 MGD and 7.00 MGD in the future. Recommended 
peaking factors were developed by Poulos & Bennett in their 2018 Wastewater MUP and have 
been adopted to determine the maximum daily flow (MDF) and peak hour flow (PHF) values. The 
initial Phase I and future projected design flows, based on their respective peaking factors, is 
presented below in Table 4-1. 

Table 4-1. Proposed Design Flows 

Flow Description Phase I Phase II Phase III 
Peaking 
Factor 

Average Daily Flow, ADF (MGD) 1.00 3.50 7.00 - 
Maximum Daily Flow, MDF (MGD) 1.65 5.78 11.55 1.65 
Peak Hour Flow, PHF (MGD) 3.00 10.50 21.00 3.00 

4.2 Influent Wastewater Characteristics 

Major influent parameters considered in the Sunbridge WRF Phase I design include carbonaceous 
biological oxygen demand (cBOD), total suspended solids (TSS), Total Kjeldahl Nitrogen (TKN), 
and total phosphorus (TP). The initial ADF and MDF influent design characteristics for the 
Sunbridge WRF were provided by TWA, as identified in Tetra Tech’s “NED WRF Design Criteria 
Package, 2019”, and are set forth in Table 4-2. 

Table 4-2. Influent Wastewater Design Characteristics 

Parameter ADF MDF 

cBOD (mg/L) 300 300 
TSS (mg/L) 300 300 
TKN (mg/L) 45 45 
TP (mg/L) 10 10 
cBOD Loading (ppd) 2,510 4,130 
TSS Loading (ppd) 2,510 4,130 
TKN Loading (ppd) 380 620 
TP Loading (ppd) 90 140 

 



Sunbridge WRF Phase I 
Preliminary Design Report  Wastewater Flows and Characteristics 

4-2 

4.3 Effluent Quality 

The Sunbridge WRF will be required to provide sufficient treatment to meet public access reuse 
(PAR) standards, as defined in Chapter 62-610, FAC. In addition to typical PAR quality standards, 
the 2020 Lake Okeechobee BMAP effluent limits must be met, as described in Section 3.3. The 
initial design effluent parameters and limitations for the are presented in Table 4-3. Effluent goals 
and regulatory requirements are described in further detail in Section 6.1.  

Table 4-3. Effluent Design Limits 

Parameter Phase I 

cBOD (mg/L) 5 
TSS (mg/L) 5 
TN (mg/L) 10 
TP (mg/L) 6 

4.4 Process Design Loadings 

From the influent and effluent concentrations established in the previous sections, process design 
loadings for ADF are shown in Table 4-4. These values consider the total influent loading into the 
WRF, less the expected effluent discharged, to determine the required removal in the treatment 
process. The resulting values identify the process design loadings that were used to size each unit 
operation and process of the Sunbridge WRF. 

Table 4-4. Process Design Loadings at ADF 

Parameter 
Influent 
Loading  

(ppd) 

Effluent 
Discharge 

(ppd) 

Design 
Loading 

(ppd) 

cBOD Loading (ppd) 2,510 50 2,460 
TSS Loading (ppd) 2,510 50 2,460 
TKN Loading (ppd) 380 90 290 
TP Loading (ppd) 90 60 30 

 

 



Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-1 

5.0 PROCESS DESIGN CRITERIA 

5.1 Introduction 

The purpose of this section is to provide a detailed description of the basis of design criteria used 
for each treatment process for the final design the Phase I Sunbridge WRF. Influent basis of design 
parameters were discussed in Section 4.0 and can be found in Table 4-2 and effluent design criteria 
can be found in Table 4-3. 

The following components will be included in the Phase I Sunbridge WRF design and will be 
further discussed in the following sections. 

 One (1) Influent Screening Facility 

 Two (2) Field-Erected Treatment Plants 

 Four (4) Aerobic Zone Blowers 

 Two (2) Disc Filter Units 

 Two (2) Chlorine Contact Chambers 

 One (1) Sodium Hypochlorite Storage and Feed System 

 One (1) Sludge Holding Tank 

 Two(2) Sludge Holding Tank Blowers  

 One (1) Duplex Plant Drain Pump Station 

 One (1) Effluent Transfer Pump Station 

 One (1) 5 MG Reclaimed Water Ground Storage Tank 

 One (1) Reclaimed Water Pump Station 

 One (1) 1 Million Gallon Reject Storage Pond 

 One (1) Duplex Reject Storage Pond Pump Station 

 One (1) Electrical Building 

 One (1) Emergency Generator 

5.2 Site Layout 

The overall Phase I site plan is shown on Figure 5-1 and includes all components of the initial 
Sunbridge WRF as well as the completed design components of the Sunbridge WTP. 

5.3 Process Flow Diagram 

The Phase I process flow diagram for the Sunbridge WRF is shown on Figure 5-2 and includes 
all liquid and solids treatment processes with their respective treatment capacities. 

  







Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-4 

5.4 Hydraulic Profile 

The Phase I Sunbridge WRF hydraulic profile is shown on Figure 5-3 for all major treatment 
process structures.  

5.5 Process Design Assumptions 

The following process design assumptions were used throughout the preliminary design of the 
Sunbridge WRF. Parameters and values identified below were obtained from common industry 
references and standard design values. 

 Influent Volatile Suspended Solids (VSS) Fraction = 80% 

 Operating Mixed Liquor Suspended Solids (MLSS) = 2,250 to 3,750 mg/l  

 Operating Mixed Liquor Volatile Suspended Solids (MLVSS) = 75% of MLSS 

 Design Aerobic Solids Retention Time (SRT) = 7 to 8 days  

 Net Solids Yield = 0.85 to 1.0 lbs. TSS/lbs. cBOD 

 Design Operating Dissolved Oxygen (DO) = 2.0 mg/l 

 cBOD Oxygen Required = 1.10 lbs. O2/lbs. cBOD 

 TKN Oxygen Required = 4.57 lbs. O2/lbs. TKN 

 Denitrification Oxygen Credit = 2.86 lbs. O2/lbs. NO3 Reduced 

 Return Activated Sludge (RAS) Rate = 0.40 to 1.00 ADF 

 Internal Recycle Rate = 4.0 ADF 

 Minimum Freeboard = 1.5 feet 

  





Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-6 

5.6 Preliminary Treatment 

Preliminary treatment of raw influent wastewater into a WRF may include flow measurement, 
screening, and grit removal. Screening influent wastewater removes large solids such as rags, 
paper, plastics, and metals to protect downstream operations and equipment from damage and 
clogging. Grit removal is recommended at large WRFs to remove grit particles such as sand, 
gravel, mineral matter, coffee grounds, eggshells, fruit rinds, and seeds; however, grit removal is 
not commonly provided at small, field erected treatment plants. In addition, Class I Reliability 
does not require a method for removing grit when a WRF does not pump or dewater sludge. 

5.6.1 Screening Facility 

The initial Phase I screening facility will include a temporary, elevated 304 stainless steel 
structure with a packaged screening system sized to handle peak flows of 3.0 MGD. The 
packaged screening system will be mounted on top of the elevated steel structure and will 
include a fully automatic, mechanically cleaned rotating drum fine screen (mechanically 
cleaned screen) and a bypass channel with a manual bar rack. Both the mechanically cleaned 
screen and bypass channel manual bar rack will be included as a packaged unit and will be 
housed in a 304 stainless steel tank, supplied with a mounting flange for level sensor and 
removable panel access. The elevated steel structure will be hot dipped galvanized to protect 
the structural integrity throughout its expected life cycle. An influent flow meter will be 
provided on the raw wastewater influent pipe prior to entering the packaged screening 
system. In Phase II, it is anticipated that the temporary screening facility will be demolished 
and replaced with a permanent, concrete headworks structure with new screens and grit 
removal technologies.  

The screening facility will be designed to remove 6 mm, or larger, solids from the raw 
influent wastewater via the mechanically cleaned screen. The headworks will include aby-
pass channel fitted with a manual bar rack sized to remove 1.0-inch, and larger, solids. In 
the event that the mechanically cleaned screen is taken offline or exceeds capacity, raw 
unscreened wastewater will overflow an internal weir and spill into the side by-channel and 
flow through the manual bar rack. The mechanical screen and by-pass channel are designed 
to pass the entire peak flow of 3.0 MGD. Screenings removed from the raw influent 
wastewater through the mechanically screen will be washed, compacted, and dewatered 
before discharging into a dumpster. 

Once the influent has passed through the screening facility, it will flow into a splitter box to 
equally split the flow between to the two field erected treatment plants. Manually operated 
weir gates will be provided on the splitter box discharges to the two packaged treatment 
plants. If one of the plants is out of service, the weir gates can be raised to divert flow from 
the out of service process to the process that is operational. 



Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-7 

5.7 Field Erected Treatment Plant 

Phase I biological (secondary) treatment will be accomplished via two 0.5 MGD mirror imaged 
field erected treatment plants (FETPs) utilizing a typical three-stage anaerobic anoxic/oxic process 
to provide for biological nutrient removal (BNR). The two FETPs will be designed to meet Class 
I Reliability standards and will include flow equalization (EQ), anaerobic, anoxic, aerobic, and 
center clarification zones within an 85-foot diameter reinforced concrete tank. The inner tank walls 
and bulkheads will be constructed of steel bulkheads and coated with a corrosions resistant paint 
system. ,. The proposed volumes and hydraulic retention times (HRTs) for each of the FETP’s 
biological process zones are summarized in Table 5-1. 

Table 5-1. Summary of FETP Biological Process Zones 

Process Zone 
Volume, each 

(gal) 
Volume, total 

(gal) HRT (hrs) 

EQ 71,960 143,920 3.5 
Anaerobic 31,250 62,500 1.5 
Anoxic 83,500 167,000 4.0 
Aerobic 302,075 604,150 14.5 
Total 488,785 977,570 23.5 

 

During Phase II, it is anticipated that both FETPs will be converted into 85-foot diameter clarifiers 
and new, separate process basins will be constructed. The 85-foot diameter concrete tank will be 
constructed with an outer diameter peripheral launder and drop box with the clarifier center column 
and sludge discharge pipes capped at the bottom of the tank.  

Stairways with intermediate landing, aluminum handrails, and stair treads will be installed to 
provide access to critical process equipment. An access bridge with aluminum handrails, toe plates, 
and bar grating will be provided between the two FETPs to allow access to both units. A 
preliminary plan view of the FETPs and their associated piping, valves, and equipment are shown 
on Figure 5-4. 

  





Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-9 

5.7.1 Flow Equalization Zone 

As a part of the FETPs for Phase I, in-line flow equalization will be provided within the first 
outer zone of the FETPs to dampen flows during instantaneous peak flow events. The EQ 
storage volume provides sufficient volume to store 14% of the average day design flow. The 
total EQ storage volume provided within each FETP is 71,960 gallons (0.072 MG), for a 
total EQ storage volume of 143,920 (0.144 MG).  

Two 15 horsepower, wet-pit submersible influent EQ pumps with guide rails and hoists will 
be installed within each EQ zone. Each EQ zone is designed as a flow through system and 
can to receive up to 1.5 MGD PHF, equalize, and constantly pump a steady influent flow 
into the anoxic zone. Each influent EQ zone will have two pumps, each having a pumping 
capacity of 1,042 gallons per minute, or 1.50 MGD.  

In the event the PHF exceeds the EQ zone’s pumping and storage capacity or there is a pump 
failure, each EQ zone has an overflow that will discharge to the anaerobic zone. A 304 
stainless steel flow regulator splitter box will be included for use with the EQ zone pumping 
system for each FETP. In addition, two 3 horsepower submersible influent EQ mixers with 
guide rails and hoists will be provided for each FETP. The mixers will be controlled by a 
level indicator in the EQ zone and will shut down when liquid levels recede below the 
minimum required submergence level. A summary of the flow EQ zone design criteria can 
be found in Table 5-2. 

Table 5-2. Flow Equalization Zone Design Criteria 

Criteria Phase I 

Number of Zones 2 
Volume (gal) 

Each Zone 
Total 

 
71,960 

143,920 
Volume (cf) 

Each Zone 
Total 

 
9,625 

19,2450 

Surface Water Depth (ft) 16 
HRT at ADF (hrs) 3.5 
Submersible Mixers 

Units per Zone 
Horsepower, each  
Horsepower, total 

 
2 
3 

12 

EQ Pumps 
Units per Zone 
Capacity, each (MGD) 
Horsepower, each 
Horsepower, total 

 
2 

1.5 
15 
60 

  



Sunbridge WRF Phase I 
Preliminary Design Report  Process Design Criteria 

5-10 

5.7.2 Anaerobic Zone 

Influent from the EQ zones will enter into an anaerobic zone where the polyphosphates 
stored in bacterial cells can be converted to phosphates and released into the wastewater. 
Organic matter in the anaerobic zone is fermented to create a source of volatile fatty acids 
(VFAs), particularly acetate and propionate, which in turn serves as food sources for 